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UN38.3 Test Report

HEFHEM 24V 36Ah

HmBMRES
Sample Name L
Lithium Battery 24V 36Ah
&Model
ZIEERAI Ultramax Batteries Limited
Consignor Ultramax Batteries Limited

“WﬁFl%wiﬁﬁmﬁﬁ
Shenzhen BST Technology Co., Ltd.
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HmEBMR S T H HmES
Sample Name Lithium Battery Sample 24V 36Ah
Model
RIER Ultramax Batteries Limited
Consignor
it Watkins House,Pegamoid Rd.,London N18 2NG
Address
==y aad=K (v} MaxLi Battery Ltd
Manufacturer TR A T
Room 101, Building 2, 72 Qingxi Yinping Road, Qingxi Town,
stk Dongguan City, Guangdong Province, China
Address e e e ke S v " -
I ARBRGETEREIERR 72525101 %
AR DONGGUAN FBTECH NEW ENERGY Co.,.LTD
Manufacturer Of NN . s
Cell REETTIRZ @ W Re Ui A PR A 7]
&
Use B
Lithium Battery Composing
Mode
T 3 AN B 7 EE EPREBE
AR 25.6V A EC‘QE , 36Ah Limited Charge |  28.8V
Normal Voltage Rated Capacity Voltage
R = ERAF | zemm
7 . #lEEBE
Watt-hour 921.6 Wh Form Almost Cuboid Charging Cut- 29.2v
off Voltage
B BAEEFBER TR BT
Ch C " 7.2A Max Continuous 30A End Charge --
arge Lurren Charge Current Current
= + 4y = +\1;-=- ==
e 4R e 20.0V E:Z( hcé* ﬁf% B 50A %é:l?ﬁlgsdg 6Ah
. ax. Continuous
Dlschéz%te ageut-off Discharge Current Capacity
R BN 4 BES 32700 Gt B
Cells Number Cell Model Trademark
izt 75 SE R B E AR BREE ek teiafmid i i mbsET)
; ST/SG/AC.10/11/Rev.6/Amend.1 38.3
Test method and UNITED NATIONS “ Recommendations in the TRANSPORT OF DANGEROUS
€s n}e ,0 an GOODS” Manual of Tests and Criteria S
criterion T/SG/AC.10/11/Rev.6/Amend.1 38.3
o # izt 2815 H &
W B 2022-04-16 A iz B 2022-04-16~2022-05-11
Accepted date Test date
MR E E R AL RBh. b ARERREEE . HER. A, GRESOR.
’,I“est it;ms Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge,
Forced discharge.
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izt i B Wit RS
Item Samples
Number
= EE
Altitude simulation
m E 1R
Thermal test
xzh
Vibration 21~72
. X1~X2
etk
Shock
4hak 3E B8
External Short Circuit
Bt E 73~77
h
Crus X3~X7
"EFRE Z8~79
Overcharge X8~X9
I AR Z10~Z19
Forced discharge X10~X19
2, FEMATEECEE CeTaR st @il wlaembs T M)
ST/SG/AC.10/11/Rev.6/Amend.1 38.3 FrHfEEK .
izt 2536 The sample has passed the test items of UNITED NAT “Recommendations in the
AN 20 " o : N
Conclusion TRANSPORT OF DANGEROUS GOODS ;
ST/SG/AC.10/11/Rev.6/Amend.1 38.3.

Compiler: Checker:

& -
i/ his /% Approver:

|
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HmAES ¥ on 1 4t K% 154 R
Sample No Description of the sample
561 NACE T RO R 1 58 4 A IR A 1) R v
Z21~22, Z3~Z7 . ! ) _
Batteries at first cycle in fully charged states;
_ _ B 25 /A0 5 70 PR PR A R U 5% 2 7 LR s O P T
X1~X2, X3~X7 : L ;
Batteries after 25 cycles ending in fully charged states;
78~79 51N ACE T O A 1 58 4 A IR B S B BTHE 50% Y HELES
Cells at first cycle at 50% of the design rated capacity;
% 25 N2 T O A 1 58 4 A IR HUS A B RTHE 50% Y HELES
X8~X9 The 25th cycle of charging and discharging 50% of the battery cell in rated capacity
state;
710-219 55— TR R e A RS T
Cells at first cycle in fully discharged states;
55 25 A 7o R R A S 4 TR S 7 A TR IR A T H RS
X10~X19 e .
Cells after 25 cycles ending in fully discharge states.
ATRERIR IS LK € Test case verdicts:
—ERANEH A= W Test case does not apply to the test object-------------—--—-- N/A(Not applicable)
— g6 45 BT A ER Testitem does meet the requirement P(ass)
— RIS RART A ZR Testitem does not meet the requirement-------------—-—--- F(ail)

------------------ i 7535 B HITE Test Method And Verdict

=) PRAEZEK MR HIE
Clause Requirements Result Verdict
38.3.4.1 | ik 1 : SEEH R 1 P

Test 1: Altitude simulation See Table 1

TS L T AL I 2 B | ) AN KT 11.6kpa MIIAEGIR ALY 2045°CHY | BBk, Tk P

KA FEAEADT 6 A/ o TR, T

Test cells and batteries shall be stored at a pressure of 11.6kPa or| gtz f1 i K .

less for at least six hour at ambient temperature (20+5°C) No leakage, no

SR AT LB e MR, CHAAERK, Jf onnd N
FLAGA- B F ot LA 5 0T B AN F LA i — || R
RIGHTHLER) 90% . A 5% L L RANE T 78 48 RS 6

FEL I A LA

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

|
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% 2
See Table 2
RIS A S BRI IR ST T2°C 22 CHIEM PR 6| £k, LHE K, LM | P
INES, B BRI S T -40°C £ 2 CHIZMH FARED 6 /N B, TREZEMTEH K.
o PRl 16 1L S 2 TR ) e K T AT D 30 20 IEARFF | No leakage, no venting,

38.3.4.2 iz 2 : B EiHI Test 2: Thermal test

BT, LSRR 10 Ik, K A e F v R A 2 AR A T no
(20°C£5°C) T 24 /P o X KRB M EIBAL, ## T | disassemble, no rupture
Uity et 52 PRI [] 22/ DRy 12 7N and no fire.

Test cells and batteries are to be stored for at least six hours at a
test temperature equal to 72+2°C, followed by storage for at least
six hours at a test temperature equal to —40+2°C. The maximum
time interval between test temperature extremes is 30 minutes.
This procedure is to be repeated until 10 total cycles are complete,
after which all test cells and batteries are to be stored for 24 hours
at ambient temperature (20 + 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

|
Add:Chaomei Industrial Park, Donghai Road,Yongan Community Yantian Street,Yantian District, Shenzhen, Guangdong, China
Certificate Search: http://www.bst-lab.com, Tel: 400-962-6168 E-mail:christina@bst-lab.com W51 3L 18 T



http://www.bst-lab.com/

Shenzhen BST Technology Co., Ltd.

Report No.: BST22051121837205LBR

EEK Miz 45 R
Requirements Result
WiA3: HREh Lz 3
Test 3: Vibration See Table 3

iR EE AT 12 G SO N F AN RS ] 0 2 i A L
Cells and batteries are firmly secured to the platform of the vibration
machine without distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in
15 minutes. This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting positions of the cell. One of
the directions of vibration must be perpendicular to the terminal face.

Mgl RIXE 12 TR A KRR AD TR,
The logarithmic frequency sweep shall differ for cells and batteries with a
gross mass of not more than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg (large batteries).

PEXT AR AR, MEaEAR 12 T b b CRBAN

LA AL S [ T IRBIHLT &, ARG AT, JFREHERT Pl SE UL RS Ie, Tk
RSN PRBINLEIESZBIY, SHEBEAMIRLE 7 HEEAN200 Sk 6, B 2T
2%, BRI R . X — IR B I FE AN = AN LA EE LA FRI 2R T R e K

venting,

fire.

TR, oA

No leakage,

disassemble,
rupture and

no
no
no
no

%56 I
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o FRIAT N BB : N 7 BRZETTAR, CREF len FIBAINIEE B ERIE S
18 %%, SRIEHIRIAOREFAE 0.8 =K CafWfe 1.6 =KD , FFHmnZ g3
RO IGE LSS 8gn (BFRLR 50 28D W KIMEEIRFFE 8gn HEIIHR
HEINE] 200 %%

For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18 Hz is reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8gn occurs (approximately 50 Hz). A peak acceleration of
8gn is then maintained until the frequency is increased to 200 Hz.

YPRBS A AN 7 BRZETTAR, ORFE len MIBCRDIERE, BRI 18 #f
%50 RIERARIEORFFAE 0.8 22X (AW 1.6 ZXK)  FFHIIR BRI AN
HITIAR] 2gn JHRLH 25 25D o K KINEFEIRFFE 2gn BRI IE N
F| 200 HHzZ.

For large batteries: from 7 Hz to a peak acceleration of 1gn is maintained
until 18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6
mm total excursion) and the frequency increased until a peak acceleration
of 2gn occurs (approximately 25 Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200 Hz.

BOR F AT I ARG PSS 5 B . O R, ok R
K, 3 AR R B H I 238 = AN 2T B BRI ST BT AR
FEEK% LA /N TAE AT X — B0 T B R [1990%. A3 % H R I BLR AN IE H T 56 475
FELPRAS P FRLV AT L, 2H

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this

procedure. The requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

38.3.4.4

it4 :
Test 4: Shock

NR4

See Table 4

0 R L AT F Yt 2 P A SO AR AR I B, SO RE u i
T 28

Test cells and batteries shall be secured to the testing machine by means
of a rigid mount which will support all mounting surfaces of each test
battery.

BEAS L T 2252 B RN 150gn Al ik i 1R 2 I 7] 6 =2 A0 1) 2 1E 5% b b o
X0 K7 F L R 22 52 B R I 50gn ATk kR SR I ] 11 2280 1 IR SRk ke
Each cell shall be subjected to a half-sine shock of peak acceleration of
150gn and pulse duration of 6 milliseconds. Alternatively, large cells may
be subjected to a half-sine shock of peak acceleration of 50gn and pulse
duration of 11 milliseconds.

1 R VL ZEL VAR B L Yt L )5 T B2 B0 A T B2 B IE SR e e T
ZR el s 2 P b R 82 ) ) 2622 A, 0T DR 2R F b AL PR K R A T R g 11
A, TN X TS 2 0 f N AR I S

T Ko

fire.

iz, Ttk < P
TR, TC AN

No leakage, no
venting,
disassemble, no
rupture and no

no
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38.3.4.5 izt 5 : SpERSE R WMF*E5 P
Test 5: External Short Circuit See Table 5
R 4 EE b B Rt 2E N i AR — B 6], DAAE LA R IR R B SR8 1 [ofd ik, Tom P
S5TH4CHIMEEE . INFAES (A B g T b B B b 2H RO NI T, FER HEA TV B, et K.

A AN RV AN TTAT I, %/ B AN E s 2 22 /AR5 T £
ACHIPEL A 6 /NS, TR AR Y b 2H 22 /D AE 57+4°C (3
BRI 12 /BB SR BRI AATE 574 CHIREE s, M —ANMb
A BHE N T 0. 1 BRA A JE S 25 A

The cell or battery to be tested shall be shall be heated for a period oftime
necessary to reach a homogeneous stabilized temperature of 5714°C,
measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be

No disassemble

no rupture and
no fire.

ik S /(i I e B v dep e e ]
Battery Minimum peak acceleration | Pulse duration
150g, B4 &5 8o phe M
150g. or result of formula
A s ST 61 f)
Small : = 100850 8
batterios Acceleration (gn)= 1ll|| = ms

whichever is smaller
50gy BY 2 2Las B op B S0/
50g. or result of formula

KR e it e S
Large | ( 3000 158
batteries Acceleration (gn)= "Iill massi 11ms

whichever is smaller |
* A S T w5 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak acceleration
depending on the mass of the battery. The pulse duration shall be 6
milliseconds for small batteries and 11

milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

R BRI A FAE A EAHE A ZE TR IE A2 = kb,
FEHRAEROT Mz = kil B3t z18adi.

Each cell or battery is subjected to three shocks in the positive direction
followed by three shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell for a total of 18
shocks.

SRV BRI R LHR. k. RN,  IF BN
6 P vty B R s 2E A 6 e T R T AN /N T A R AT X — 156 I R X 90%
A 5% HL S R SRANTE T 58 A TS RIR S FR s FEL VL AT R 2

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged

states.
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at least 6 hours for small cells and small batteries, and 12 hours for large
cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of
less than 0.1 ohm.

X — LR 2% A N AE RV B VB AL PR AP SE IR EE R B 57+4°C E kSRR ER 1 /)
W, O T R A LA IR O R B R R TR, ORI T
A R ANA A SRR A D TE R R B R AT .

This short circuit condition is continued for at least one hour after the cell
or battery external case temperature has returned to 57 +

4 °C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains
below that value.The short circuit and cooling down phases shall be
conducted at least at ambient temperature.

BRI A H AN IR AR 170°C, FF HAERR SRS LR S 6
NI A TE AR, ORI, ok

Cells and batteries meet this requirement if their external temperature
does not exceed 170°C and there is no disassemble, no rupture and no

fire within six hours of this test.
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38.3.4.6 | i 6 : BWEMKE n# 6 P
Test 6: Impact / Crush See Table 6
B CEHTEARRTSET 18 Z KM B Bt N/A N/A

Impact (applicable to cylindrical cells not less than 18mm in diameter)
R AL T A F R DRI R T B, — 4R 316 BUAEEAN

PERIAE R0, IR EAT 15.8 K401 2K, KEZE/D 6 HK, =i
A R, M TEFZKE H—P 91 Tw+0.1 T EMEE1+2.5
JEE K v Ak ik % ) A e AR A AL, A — AN U350 BEFR I L X ¥ {4 EEL A
BH 77 e /N2 ELPOE BEE D DAY, EH PUEEETER T 9 SN S
ISP 90 FEVE o

The test sample cell or component cell is to be placed on a flat smooth
surface. A 15.8mmz0.1mm diameter, at least 6cm long, or the longest
dimension of the cell, whichever is greater, Type 316 stainless steel bar is
to be placed across the centre of the sample. A 9.1 kg + 0.1kg mass is to
be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near friction less, vertical sliding
track or channel with minimal drag on the falling mass. The vertical trackor
channel used to guide the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.

B A RE, VN 5P E R AT R S BORE RO B
15.8+0.1 2K MR MWAMEE . Tl RE2— kT,

The test samples is to be impacted with its longitudinal axis parallel to the
flat surface and perpendicular to the longitudinal axis of the
15.8mm=0.1mm diameter curved surface lying across the centre of the
test samples. Each sample is to be subjected to only a single impact.

BUR F AT i A A IR E A 170°C, I HAE IR R S5 5 6
NI SRR, TEiEE K

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and no
fire during the test and within six hours after this test.

PiE GEMHTRHEIE. 835, fm/af il ER/NT 18 2RI

FHLI )
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells [Tofi#fdk, Tohk
less than 18mm in diameter) 2,

g Lt ST VAR P AT T B R, B BERENR, e85 —/M B i K . p
fil s RIS RZIN 1.5 K/ B, BORRESAT, EEH BLLLT =fify [No disassemble
W no r.upture and
(a) eI /T BILE] 13 T4+0.78 T2F; nofire.

(b) FEBATH S N D> 100 24K 8L

(c) FHILARTLIA SR AR L) 50%ELA .

A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5cm/s at the first
point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

—HIARIRAET). ISR 100 Z2RECES, SRR E SRR ER
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1) 50%, B AJfgRRE /1

Once the maximum pressure has been obtained, the voltage drops by
100mV or more, or the cell is deformed by at least 50% of its original
thickness, the pressure shall be released.

AT T Bl AR 2w b IS N i 6 ) — T e s o L1768 T3 78 ol s 82 A G
Tt o T 7 R i N DA 2 B ) ) s

A prismatic or pouch cell shall be crushed by applying the force to the
widest side. A button/coin cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

AN R T L RS — B R G . R 2RSS 6

NI o R A5 ] 22 BT A A At 1 ) F It BT B R AT

Each test cell or component cell is to be subjected to one crush only. The
test Samples shall be observed for a further 6 h. The test shall be
conducted using test cells or component cells that have not previously
been subjected to other tests.

LR AT E I A AP FE IR AN 170°C, I HAE BB A b &
NI A TE AR, oK.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and no
fire during the test and within six hours after this test.

P AH R T

e 6

38.3.4.7 | Wik 7: id7H Test 7: Overcharge k7 P
See Table 7
78 R FEL UL A A 1) 32 P LA B R 4 7 L LR I P A o R PR B/ L
WF:
(@) I R A e B L AN KT 18 AR, I (10 5 /)N R T 7 2 R it 2
BRI LR O A5 B 22 PRI 3 H AR /N £, T
(b) Il R R 7o R R KT 18 AR, bl i i /)y Fi S N DN e K7 fE A
HUR A 1.2 £% X P
g e A S/ s e (2 8 No disassemble
(c) RIS N AE ARG N AT, HHATIRIG AR RN A 24 /NE . and no fire.

The charge current shall be twice the manufacturer's recommended

maximum continuous charge current. The minimum voltage of the test

shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more

than 18V, the minimum voltage of the test shall be the lesser of two

times the maximum charge voltage of the battery or 22V.

When the manufacturer’'s recommended charge voltage is more than

18V, the minimum voltage of the test shall be 1.2 times the maximum

charge voltage.

(c) Tests are to be conducted at ambient temperature; the duration of the
test shall be 24 hours

(b)

FOR 7 A RIS AR AR 5 7 RN TR, oK.
Rechargeable batteries meet this requirement if there is no disassemble
and no fire during the test and within seven days after the test.
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38.3.4.8 | Wik 8: sl N 8 P
Test 8: Forced discharge See Table 8
FAS R RAEIA SR TS 12V B EE BT R, WER RS | o, oK. | P
WCAE EE 3 L UAT 55 1 7 45 7 ) R R TR P FELUAL 2% A i ) T P o No disassemble
Each cell shall be forced discharged at ambient temperature by connecting | @nd no fire.
it in series with a 12V D.C. power supply at an initial current equal to the
maximum discharge current specified by the manufacturer.
I 24 DR/ NI A ) PR BEL s 5 e H T R IG5 IO R
o PRSI HEAT SR AR, FBORRE] MBS NSS40 e 25 5B LA
WIIRRI IR (25
The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).
FOR 5 b e 7 L VAR IR R ARG S 7 RN A, oK
Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.
----------- Mk FHE Test Data----------
® 1 e AR P
Table 1 Altitude simulation
it Mass (kg) | #E Voltage (V)  [BExER, 1A
B I A I R 78 [k, Bk &R R K
Sample No. | sy | WiRs ?{,'/a)ss 1058 | kar | WAJE I‘(’)‘;‘f‘(%/e) Whether leakage,
Pre-test After test ° Pre-test After test ° ventlng,dlsassem
ble,rupture, fire
(Y/N)
21 8.720 8.720 0.002 25.6 25.6 0.000 N
22 8.710 8.710 0.003 25.6 25.6 0.000 N
X1 8.720 8.720 0.003 25.6 25.6 0.000 N
X2 8.710 8.710 0.002 25.6 25.6 0.000 N
*® 2 SN EARY P
Table 2 Thermal test
‘ Jii® Mass (kg) B ifiJE Voltage (V) ICEEC B
R g A R 5 Bk, g 2 R ok
Sample No. | ik | WidUE (Mo/a)ss 1058 | ik | WS I\(’)‘;';a(%f) Whether  leakage,
Pre-test | After test ° Pre-test | After test ° venting,disassembl
e, rupture, fire (Y/N)
Z1 8.720 8.718 0.019 25.6 25.0 2.34 N
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Z2 8.710 8.708 0.021 25.6 25.0 2.34
X1 8.720 8.719 0.017 25.6 25.0 2.34
X2 8.710 8.708 0.018 25.6 25.0 2.34
+E 3 =] P
Table 3 Vibration
Jfi & Mass (kg) 3 B JE Voltage (V) 3 HEBkE,
e O T OB ek, A R K
.
FamS | gar | wits thass 1055 | iy | Wit | elage loss  Whether leakage,
P | Pre-test After test ° Pre-test | After test ° venting,disassembl
e, rupture, fire (Y/N)
1 8.72 8.72 0.000 25.6 25.4 0.78 N
Z2 8.71 8.71 0.000 25.6 25.4 0.78 N
X1 8.72 8.72 0.000 25.6 25.4 0.78 N
X2 8.71 8.71 0.000 25.6 25.4 0.78 N
*K 4 i Shock P
Table 4
iiE: Mass (kg) i HiEk Voltage (V) “ GBI, HEA
fil= e il — E 5 7 Z ,
S | e N I\J/Iafsiz; s W AR s VoItagZij;s {ﬁ;&\;ﬁiﬂf}}i Tz T K
Samole No I A WA ) (%) b R7 Wil After test (%) ether 'eakage,
P "| Pre-test After test ° Pre-test ° venting,disassembl
e,rupture, fire (Y/N)
21 8.72 8.72 0.000 25.6 25.6 0.00 N
Z2 8.71 8.71 0.000 25.6 25.6 0.00 N
X1 8.72 8.72 0.000 25.6 25.6 0.00 N
X2 8.71 8.71 0.000 25.6 25.6 0.00 N
* 5 AN % P
Table 5 External short circuit
[ERTE R B B, 3, ok
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 57.0 N
Z2 57.0 N
X1 57.0 N
X2 57.0 N
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* 6 $FHE Crush P
Table 6

FE i B et AL, &K
Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)
Z3 23.1 N
Z4 24.0 N
z5 23.8 N
Z6 243 N
z7 23.9 N
X3 22.5 N
X4 234 N
X5 23.8 N
X6 23.1 N
X7 24 1 N
*% 7 TR P
Table 7 Overcharge

FE 5 A, &K

Sample No. Whether disassembile, fire (Y/N)
Z8 N

Z9 N

X8 N

X9 N

*% 8 SR TRCRE P
Table 8 Forced discharge

FE 5 A, &K

Sample No. Whether disassembile, fire (Y/N)
Z10 N

Z11 N

Z12 N

Z13 N

Z14 N

Z15 N

Z16 N

z217 N

Z18 N

Z19 N

X10 N
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= HA

Statement

I AR oA AL IR L H AL N2 F 02

This report is invalid without the special seal for report of BST and the signatures of approver.

2. AR IREONBHIBR TE R -

This report is invalid if is blotted out and deleted.

3. RN IMERA AU, N WER S 2 -+ H N R A SR .

If the applicant has any questions about results, shall submit to BST within 15 days.

4y AR O 7 FTIERE 5T

This report is responsible for the sample provided by the client only.

5. RGARALVFA, AEE M. MAAREBAR.

This report shall not be reproduced except in full, or extracted, without the written approval of BST.

6 LN SR HERE b R TR, 5 AR B AN AR AEAR AT A S DT AR

The client should provide samples and relevant data, otherwise we will not bear any relevant responsibilities.

7y AR bR k7 B R ICAN AN, A AEA SR = ONASECMAS BBl 2 9, AN A A IEPERI1E T .

The "*" test data bid in this report is commissioned external testing, which is not within the scope of the laboratory's CNAS or
CMA authorization, and does not have an impartial effect.

--End of test report--
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